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Pos Part No. Description Quantity Price each
Excl VAT

Price
incl VAT

Currency

2 476787 Raised-head screw 2 $0.91 USD

3 486202 Rotary knob M6 1 $1.91 USD

4 228546 Washer 6,4 mm 1 $0.91 USD

5 10018751 Clamping screw 1 $42.49 USD

6 202096 Angle piece CLEANTEC 1 $14.91 USD

7 200341 Cover 1 $23.96 USD

8 459181 Flange bushing 2 $0.95 USD

9 203125 Support 1 $76.67 USD

10 10002634 Bolt 1 $1.36 USD

11 10017179 Draw spring 1 $3.29 USD

12 445566 Raised-head screw M4 x 14 1 $0.91 USD

13 228736 Flat head screw M4 x 10 2 $0.91 USD

14 10019254 guide plate 1 $2.86 USD

15 10016666 Scale 1 $5.04 USD

16 10014874 Pressure spring 1 $0.91 USD

17 10020191 Pressure spring 1 $2.02 USD

18 10008313 Guide element 1 $2.25 USD

19 10014877 Pressure spring 1 $0.91 USD

20 10007409 guiding profile 1 $2.25 USD

21 10007407 Lock bolt 1 $2.52 USD

22 10037635 Motor housing 1

23 400526 Cheese head screw M5 x 25 4 $0.91 USD

24 464334 Pressure spring 1 $0.95 USD

25 10016156 Clamp washer 1 $0.91 USD

26 10016159 Washer 1 $0.91 USD

27 10007877 Ball bearing 1 $3.61 USD

28 615119 Snap ring 1 $0.91 USD

29 10012145 Lever 1 $5.52 USD

30 10018752 Operating lever 1 $39.76 USD

31 459186 Flat head screw M8 x 18 1 $0.95 USD

32 10014834 Clamping flange 1 $11.34 USD

33 10008221 Bush 1 $1.26 USD

34 626097 Flat head screw 2 $1.75 USD

35 401576 Ball bearing 1 $6.10 USD

36 495798 Gear shaft 1 $31.59 USD

37 10021810 Flange gasket 1 $1.93 USD

38 10012927 Screw 4 $0.91 USD

39 10014832 Counter flange 1 $3.61 USD

40 10012383 Snap ring 1 $0.95 USD

41 10018742 Bearing flange 1 $40.97 USD

42 401244 Snap ring 1 $0.91 USD

43 10018744 Pendulum guard 1 $44.09 USD

44 10007875 Flexible lead 1 $5.99 USD

45 400014 Flat head screw 4,0 x 10 mm 3 $0.91 USD

46 10008387 Buffer ring 1 $1.74 USD

47 10018743 Housing 1 $64.32 USD

48 228798 Ball bearing 1 $3.86 USD

49 10010953 Fan 1 $3.14 USD

50 10018747 Motor 1 $162.14 USD
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51 10004673 Cap 1 $0.91 USD

52 10011747 Cable holder 1 $2.10 USD

53 10008229 Swiveling segment 1 $6.30 USD

54 10018745 Guide plate 1 $93.25 USD

55 219071 Raised-head screw 4,0 x 12 mm 1 $0.91 USD

56 10008230 Swiveling segment 1 $2.71 USD

57 10000916 Strip 2 $1.43 USD

58 10014865 Cheese head screw 4 $0.91 USD

59 200174 Adjusting Knob 1 $16.21 USD

60 200173 Glide pads 1 $14.38 USD

61 10018750 Auxiliary handle 1 $18.24 USD

62 10007408 Detent lever 1 $0.95 USD

63 479156 Holder 1 $1.61 USD

64 459195 Pusher 1 $2.04 USD

65 10009468 Lever 1 $3.78 USD

66 459221 Slide 1 $0.84 USD

67 228567 Raised-head screw 4,0 x 20 mm 1 $0.91 USD

68 459226 Soft handle 1 $5.29 USD

69 10005746 Lever 1 $1.68 USD

70 10019001 Switch 1 $35.95 USD

71 400695 Raised-head screw 4,0 x 25 mm 7 $0.91 USD

72 10008420 Eccentric bolt 1 $1.49 USD

73 10003505 Torsion spring 1 $0.91 USD

74 459220 Silicone washer 1 $0.91 USD

75 459222 Lock bolt 1 $1.27 USD

76 10029935 Leg spring 1

77 203121 D-handle 1 $33.89 USD

78 10010774 Lens 1 $0.95 USD

79 10035215 Electronic 1 $114.16 USD

81 10018073 Wedge 1

82 400693 Flat head screw M5 x 8 1
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